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Dysmenorrhea

· Definition

· Primary dysmenorrhea, or spastic dysmenorrhea, is characterized by cyclic pelvic pain associated with the 

        menstrual cycle when there is no specific identifiable pathology

· Most common in women under the age of 25  

· Secondary dysmenorrhea is characterized by pelvic paint associated with an identifiable pathology.

· Signs and Symptoms

· Painful menstrual periods in women who have a low E/P ratio

· Typically, colicky, crampy pelvic and low back pain occurs starting prior to menses, lasting around two days

· A dull ache may radiate to lower back or legs

· Associated signs and symptoms may include headache, nausea, occasionally vomiting, bowel changes, urinary


frequency or possibly PMS symptoms

· Etiology

· Primary dysmenorrhea must be differentiated from "congestive dysmenorrhea" and other uterine pathologies that 

        have various etiologies. 

· Pathophysiology

· Focused around uterine contraction and ischemia 

· Estrogen commonly is not sufficient to balance progesterone production (low E/P ratio)

· Progesterone is thought to potentiate prostaglandins (specifically PGF2) secreted in the secretory uterine endometrium. 

· The prostaglandins are in turn thought to produce uterine myometrial contractions, ischemia, and smooth muscle irritability in extra-uterine tissues

· Secondary dysmenorrhea 

· Often due to endometriosis, the aberrant growth of endometrium outside of uterus. 

· Aching pain is the prominent presenting symptom, occurring 2-7 days before onset of menses. 

· Associated signs and symptoms depend on the location of the ectopic endometrial tissue and may lead to dyspareunia or rectal pain with bleeding

· Differential diagnosis includes:

· Salpingitis

· Chronic PID

· Ovarian neoplasm

· Uterine leiomyoma

· Adenomyosis

· Ovarian cysts

· Uterine infection

· Intrauterine devices

· Cervical os obstruction

· Membranous dysmenorrhea

· Treatment of primary dysmenorrhea

· Conventional

· Prostaglandin synthetase inhibitors such as ibuprofen, naproxin, and mefenamic acid

· Tend to have significant side effects including gastrointestinal bleeding, ulceration, and perforation

· NSAIDS may increase menstrual flow by inhibiting blood clotting and inhbiting PGE2 production.

· Oral contraceptives are also used in the medical management of spastic dysmenorrhea to inhibit ovulation 

· May cause ovarian suppression for variable periods of time after discontinuance of therapy

· Oral contraceptives have been found to have other significant risks including thrombophlebitis

· Dietary Therapeutics

· Nutrient dense

· Minimizing refined sugars, saturated fats, caffeine, salt, and alcohol

· Rich in iron-containing foods

· Purified concentrated phytoestrogens or phytoestrogens such as soy, flax meal, alfalfa, and clover sprouts. 

· Homeopathic Therapeutics

· magnesium phosphate

· Botanical Therapeutics 

· Angelica sinensis (root)
· Caulophyllum thalictroides (root)
· Cimicifuga racemosa (root)
· Chamae/irium luteum (root)
· Medicago sativa (leaf)

· Glycyrrhiza glabra (root)

· Mitchella repens (leaf)

· Anemone pu/sitilla (herb)

· Valerian spp. (root)

· Passif/ora incarnata (herb)

· Viburnum spp. (bark)

· Leonurus cardiaca (herb)

· Achillea mil/efolium (flowers)

· Piscidia erythrina (root)

· Verbena officina/is (herb)

· Zingiber officinalis (root)

· Populus tremu/oides (buds)

· Sa/ix spp. (bark). 

· Nutrient Therapeutics:   

· B-complex vitamins

· Bioflavonoids

· Calcium

· Gamma-linolenic acid

· Glutamine

· Kelp

· Magnesium

· Vitamin B6

· Vitamin E

· Zinc

	Magnesium plus vitamin B6
	100 mg of each taken every 2 hours prn
	Magnesium has been reported to relieve symptoms (anecdotal). Treatment with 100 mg of each, 4 times per day for 4-6 months, resulted in a progressive decrease in the intensity and duration of symptoms (anecdotal). Because of the potenti al for neurotoxicity, doses of vitamin B6 geater than 200 mg/day should be used with caution and monitored appropriately.

	Niacin
	100 mg q 2-3 hr.
	Uncontrolled trial:  Relieved symptoms in 90% of 80 cases. The addition of vitamin C and flavonoids was said to enhance the effectiveness of niacin.

	Fish oil concentrate
	6 g qd for 2 months
	Among women with habitually low consumption of fish (once a month or less), supplementation with fish-oil concentrate significantly reduced symptoms by 37% compared with baseline, whereas there was no significant change after placebo treatment (double-blind, crossover trial). However, the significance of the difference between treatment periods was not stated.

	Vitamin E
	150 IU qd for 2-3 menstrual cycles
	significantly reduced symptoms, compared with placebo (double-blind trial).

	Iron
	
	Iron supplementation of women with iron deficiency anemia relieved dysmenorrhea in some cases (uncontrolled trial).

	Meyers’ cocktail
	
	May provide rapid relief of acute dysmenorrhea (see "Intravenous Vitamin and Mineral Protocol") (clinical observation – Gaby AR).


· Physical Medicine

· yoga (triangle posture)

· hydrotherapy (sitz baths)

· acupressure reflex points
